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CENERAL PARTICULARS OF SAMPLE SUBMITTED

Nz\ME & ADDRF-SS OF. C]USTOMER Net Gen Innovation Pvt. Ltd.
(Brand - Genius Networlt)
26, PC Chosh Road, l(olkala-700048

JOB ID RTS/250F2s-0r

'r'CU STOMER RIrljllRE,NtlE NO Customer test req uest dated 20.06,2025

'J.PART CODE CFyyPDz.zzPCLZxx
Eg- G FS2PDLCDPCI,Z0I, G FM4PDLCDPCLZ03.
C FMSPDLCDPCI,ZO3
xx - Length, zzz. - Connector type, ),y - Type ol'Mode
XX - 0l for I nrtr, 02 for 2ntr,03 for 3mtr
ZZZ- LCD for LC-LC duplex, SCD for SC-SC Duplex
YY - 52 for SM, M3 for OM3, M4 lbr OM,l, M5 for.OM5

,.SAMPLE DESCRI P'I-tON Genius Fiber optical patch Cord

PRINTINC ON SAMPt,E

MODE OF PACI(ACINC Ca rton Box

CONDITION Ot-- SAM PI-E R ECI]I V EI) Satisfactory

QUANTITY OF SAMPLE 40 Meters finished cable

DATE OF RI]CEIP't- OII SAMPLE 2s.06.2025

DATE (S) OF TESTINC 26.06.2025 to 27 .06.2025

I L,SI SPECIFICATTON IEC 60332-l -2,18C60754-2 and IEC 61034-2

TEST CONDUCTED l) Single Vertical (Flanrrnability test),2) pll test ancl conrluctivitl,
test, 3) Measuremcnt of srnolie clensity test

LOCATION OF TESTINC Robust Testing Solutions Pvt. Ltd
H l-9-58, RIICO I,dLrstrial Area, Chopanki, Bhiwadi, Ra.iastha, -30 l0l9

l) The test resltlts presetrted in this repolt relate only to the sanrple sLrbnritted ancl rrot drawn by Robust Testi.g Soluti.usPvt Ltd' 2) This repor-t shall not be reprodr.tced in part, urrclel any circtrrstarrces. l-he labor.atory is responsible 1or all thc
illfbrrllatioll provided irt this report, except when inforrnation is provided by the cr-rstourer.
3)'l-his leport shallrlot be r'tsed fbr any legal pr-rlposes and rrot be rrsed as evidence i1t5e court ollaw.
4) Endorsenlerlt of product is rteither inferred nor iurplied ancl shall not be Lrsed in any advertising media without u,rittc,
l)errllissiotl of Directol RobLrst Testins SolLrtious Pvt. Ltd. 5)'Iotal Liability of Robust Testingiolutio.s l)v1. Ltcl..
if arrv, will be limited to lrrvoiced arrorrt for this repo'r. 6) Untess orher.wirt ip""ff,.J, ;.;;;;;;:,;;.,.,.,,rte (if ary) shal lrc
discarded 30 days after testin.g. 7) 'fest confornrance is sub.iect to decisiorr rLrle of lab.



TEST RESULTS

Conclusion: 1'he Sample conforrns to var.ious requirenrents as observed

'l-his confor.mity statement is provided without considerino
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for the above test pararneters onl1,.

Measurenrelrt rrncertaintv into accou rrt.
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S. \o. 'l'cst (lontluctctl 'l'est Method llcq u ircrncnts 'l-cst Rcsults llcnr a rlis

I Single Vertica I (Fla m mability) test
(Time fbr' flantc application 60 Seconds for < 25 rlr.n dianteter.)

lt
Unaffected poltion
fi'onr the lower edge of
the top clam;t

Annex A of
rEC 60332-l-2

Min. - 50 ntnr 210 Confbrnrs

1.2
Length charged fiont
the lowet'cdge of the
top sr-rpport

Max. - 540 nrrrr 492 Confbnrs

2 pH test

Annex A of
tF.c 60754-2

> 4.3 pH 6.23 Clonfbruts

3 Concluctivity test

I 0 prs/nrnr 2.3 8 Clorrlbrrrs

4 Measu rernent of
Snroke density
(snroke enrission)
(3rr') BS EN 6t031-2

The rlininrurrr vale
fol the light

transnrittance shall
not thll below 60 %
at any tirle dtrring

the test

78.5 Conforms

'I*rllng $rdtJthne


